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Report from
determination of the product

type on the basis of type testing

No 1181706/ 23.07.2015 page | total pages 5

The testing is performed from NB 1871 in accordance with the requirements of Annex V of Regulation
(EU) No 305/2011 laying down harmonized conditions for the marketing of construction products,
under system 3 for conformity assessment

1. Adhesives for tiles:
Adhesive for ceramic tiles * Siltek T-801 " made from Private Joint Stock Company “Terminal-M"

2. Test requested by:
Private Joint Stock Company “Terminal-M”, Kiev, Ukraine, application Ne 2-0368/29.05.2015

3. Test methods:

BDS EN 1346:2008 Adhesives for tiles - Determination of open time «,

BDS EN 1348:2008 Adhesives for tiles - Determination of tensile adhesion strength for cementitious
adhesives

BDS EN 1308:2009 Adhesives for tiles - Determination of slip
4. Date of delivery and quantity of samples for testing: 29.05.2015, 1 sample — 25 kg
S. Date of test: 04.06.2015 -22.07.2015

6. Rezult:
The sample submitted for testing by adhesive for tiles “ Siltek T-801 " made from Private Joint Stock

Company “Terminal-M" is classified as a type C2TE adhesive according to the EN
12004:2007+A1:2012
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